2001 Trailers Page 14 out of 17 pages in chapter 20' TRAILERS


BT20GBB-1

TONGUE SUB-ASSEMBLY
Ref. #Part #DescriptionQuantity
1. 15019-Z LONG TONGUE (GALV) 1.0 EA
* 15239 WIRE/BRAKE LINE GROMMET (11/16") 1.0 EA
* 15260 ESCORT TRAILER INFO STICKER 1.0 EA
2. 15156 COUPLER/HYD ACTUATOR 1.0 EA
* 15356 1/2" X 1" HEX HEAD BOLT 2.0 EA
* 15360 1/2" X 4" HEX HEAD BOLT 1.0 EA
* 15379 1/2" LOCK WASHER 3.0 EA
* 15372 1/2" HEX NUT 3.0 EA
3. 15509 SAFETY CHAIN, TONGUE, 5/16" X 26 LINKS 2.0 EA
* 15362 1/2" X 4-1/2" HEX HEAD BOLT 1.0 EA
* 15835 1/2" FLAT WASHER (GALV) 4.0 EA
* 15349 1/2" CENTER LOCK NUT (ZINC PLATED) 1.0 EA
4. 15158 TONGUE JACK, FIXED MOUNT 1.0 EA
BOWSTAND/WINCH SUB-ASSY
Ref. #Part #DescriptionQuantity
* 16776-Z BOWSTAND PLATE (GALV) 2.0 EA
5. 15034-Z WINCH MT 17, 17C, 17B, 18B, 19, 21S (GALV) 1.0 EA
* 9536 TONGUE WEIGHT CAUTION DECAL 1.0 EA
* 15356 1/2" X 1" HEX HEAD BOLT 4.0 EA
* 15379 1/2" LOCK WASHER 4.0 EA
* 15372 1/2" HEX NUT 4.0 EA
6. 15162 WINCH, 2600 LB, 8" HANDLE 1.0 EA
* 15222 WINCH LINE 3/16" (GALV) W/HOOK 1.0 EA
7. 15226 BOW V-BLOCK, 4" X 4" 1.0 EA
* 15362 1/2" X 4-1/2" HEX HEAD BOLT 1.0 EA
* 15349 1/2" CENTER LOCK NUT (ZINC PLATED) 1.0 EA
8. 15247 BOW SAFETY CHAIN 1.0 EA
* 15352 3/8" X 1" HEX HEAD BOLT 3.0 EA
* 15834 3/8" FLAT WASHER (GALV) 2.0 EA
* 15377 3/8" LOCK WASHER 3.0 EA
* 15370 3/8" HEX NUT 3.0 EA
UNDERCARRIAGE SUB-ASSY
Ref. #Part #DescriptionQuantity
9. 15545-Z FRONT X-MBR 21'S-21'T (GALV) 1.0 EA
10. 15195-Z ROLLER SHAFT 5/8" X 14" (GALV) 1.0 EA
11. 15553-Z REAR X-MBR 21'S-21'T (GALV) 1.0 EA
12. 15062-Z ROLLER BRACKET, RIGHT (GALV) 2.0 EA
13. 15063-Z ROLLER BRACKET, LEFT (GALV) 2.0 EA
* 15835 1/2" FLAT WASHER (GALV) 8.0 EA
14. 15186 KEEL ROLLER, 12" X 5/8" 3.0 EA
15. 15189 END CAP, F/KEEL ROLLER 4.0 EA
16. 15193-Z ROLLER SHAFT 5/8" X 15-1/2" (GALV) 2.0 EA
17. 15065-Z 3-LITE BRACKET, RIGHT 21'S 21'T (GALV) 1.0 EA
* 15066-Z 3-LITE BRACKET, LEFT 21'S 21'T (GALV) 1.0 EA
18 50788-Z X-MEMBER, ROLLER RACK GALV 2.0 EA
* 51036 TS3X2X11GA(3.88)X60"(P&O) 19.0 LB
* 16778-Z KEEL ROLLER WELDMENT (U-BOLT)GALV. 2.0 EA
19. 16778-Z KEEL ROLLER WELDN'T(U-BOLT) GALV 1.0 EA
* 15660 U-BOLT1/2 X 2 7/8 X 4 1/2 (100 BX) 2.0 EA
20. 50786-Z ROLLER BAR GALV 4.0 EA
SIDEMEMBER ASSY
Ref. #Part #DescriptionQuantity
21. 15080-Z SIDE MEMBER L&R 17'-21'S GALV 2.0 EA
22. 15088-Z SPRING HANGER F&R 17'-21'T (GALV) 4.0 EA
* 15084-Z SIDEMEMBER SPACER (GALV) 4.0 EA
* 15650 1/2" X 2" HEX HEAD BOLT GR5 .25/.45* 8.0 EA
23. 15559-Z FRAME SUPPORT ANGLE (TALL) 4.0 EA
FRAME SUPPORT ASSY
Ref. #Part #DescriptionQuantity
* 15357 1/2" X 1-1/2" HEX HEAD BOLT 16.0 EA
* 15372 1/2" HEX NUT 24.0 EA
24. 15202 SPRING (5 @.360) OVER AXLE 2.0 EA
* 15208 SPRING BUSHING (NYLON) 4.0 EA
* 15206 SPRING BUSHING (STEEL) 4.0 EA
* 15459 9/16" X 3-1/2" HH BOLT 4.0 EA
* 15380 9/16" LOCK WASHER 4.0 EA
* 63482 9/16" -12 NYLOCK NUT (PLATED) 4.0 EA
AXLE ASSEMBLY
Ref. #Part #DescriptionQuantity
25. A15106LZ AXLE ASSY, 20-21'6000# 1.0 EA
* 15106LZ
AXLE SGL (GALV) W/O HUBS
1.0 EA
26. 15917
HUB/DRUM, 12", 2750LB
2.0 EA
* 15682
12" BRAKE ASSY, PREMIER RIGHT
1.0 EA
27. 15683
12" BRAKE ASSY, PREMIER LEFT
1.0 EA
* 15921
SEAL (2.25)
2.0 EA
* 15922
BEARING (1.75) 12" HUB
2.0 EA
* 15923
BEARING (1.25) 12" HUB
2.0 EA
* 16774
TANG WASHER /S/LUBE SPINDLES
2.0 EA
* 15903
WASHER (1.06 SPINDLE)
2.0 EA
* 16769
GREASE CAP S/L (2.44") PRE-GALV.
2.0 EA
* 16188
BRAKELINE (78-1/4")
1.0 EA
* 16182
BRAKELINE (12")
1.0 EA
* 16233
UNION TEE, BRAKELINE
1.0 EA
* 15352
3/8" X 1" HEX HEAD BOLT
10.0 EA
* 15370
3/8" HEX NUT
10.0 EA
* 15377
3/8" LOCK WASHER
10.0 EA
28. 15392 U-BOLT, 1/2" X 2-3/8" X 3-1/4" 4.0 EA
* 15379 1/2" LOCK WASHER 32.0 EA
* 15349 1/2" CENTER LOCK NUT (ZINC PLATED) 8.0 EA
* 15347 LUG NUT, 1/2" -20 12.0 EA
WHEELS AND TIRES
Ref. #Part #DescriptionQuantity
29. 16676 8.75-16.5E LT BSW GALV. (BAL) 2.0 EA
FENDER SUB-ASSEMBLY
Ref. #Part #DescriptionQuantity
30. 15118-Z FENDER , SINGLE AXLE (GALV) 2.0 EA
* 15656 5/16" X 3/4" HEX BOLT (PLATED) 8.0 EA
* 15833 5/16" FLAT WASHER (GALV) 12.0 EA
* 15334 5/16" CENTER LOCK NUT (ZINC PLATED) 8.0 EA
* 15092-Z FENDER SUPPORT BRACKET, 17' B 21'T (GALV) 4.0 EA
* 15357 1/2" X 1-1/2", HEX HEAD BOLT 4.0 EA
* 15835 1/2" FLAT WASHER (GALV) 8.0 EA
* 15379 1/2" LOCK WASHER 4.0 EA
* 15372 1/2" HEX NUT 4.0 EA
BUNK SUB-ASSEMBLY
Ref. #Part #DescriptionQuantity
* 16927-A BUNK ASSY,2X6"X 8',SUEDE CARPET 2.0 EA
31. 15274
TRAILER BUNK LBR, 2" X 6" X 8', TREATED
2.0 EA
* 76685
HULLINER, SUEDE, 14.6OZ, 80" NEEDLE PUN
2.0 EA
32. 16780-Z BUNK BRACKET, BT20-23T (6") (GALV) 6.0 EA
* 15016-Z BUNK SPACER 17'C17'B19 21S 21T (GALV) 6.0 EA
* 15367 3/8" X 2-1/2" CARRIAGE BOLT 12.0 EA
* 15377 3/8" LOCK WASHER 12.0 EA
* 15370 3/8" HEX NUT 12.0 EA
33. 16777-Z FRAME TUBE, 21'S/21'T (GALV) 2.0 EA
* 57216 INFO STICKER, VIN TAG 1.0 EA
* 15469 DECAL , "ESCORT", FOR COVER 2.0 EA
* 15394 U-BOLT, 1/2" X 3-5/8" X 5-1/4" 4.0 EA
* 15835 1/2" FLAT WASHER (GALV) 2.0 EA
34. 15017-Z TONGUE SUPPORT BAR (GALV) 2.0 EA
* 15357 1/2" X 1-1/2" HEX HEAD BOLT 2.0 EA
* 15362 1/2" X 4-1/2" HEX HEAD BOLT 16.0 EA
35. 15018-Z TIE DOWN BRACKET 14'-21'T (GALV) 2.0 EA
* 15379 1/2" LOCK WASHER 26.0 EA
* 15372 1/2" HEX NUT 26.0 EA
LIGHTING SYSTEM
Ref. #Part #DescriptionQuantity
36. 16279 3-LIGHT BAR (74" PGTL) 1.0 EA
* 15389 # 10 X 1" SPH TYPE (PLATED) 2.0 EA
* 15340 3/16" X 7/16" OD #8 SAE ZC FLAT WASHER 2.0 EA
* 15390 10A STEEL SPRING NUT, BLACK 2.0 EA
37. 15074-Z TAIL LIGHT MNT BRACKET 14' 17'C21'S21'T GAL 2.0 EA
38. 15153 TAIL LIGHT, LEFT (WESBAR) 1.0 EA
39. 15252 STEEL LICENSE PLATE BRACKET 1.0 EA
40. 15154 TAIL LIGHT, RIGHT (WESBAR) 1.0 EA
41. 15172 SIDE LIGHT/AMBER SUBM (38" PIGTAIL) 2.0 EA
* 15386 1/4" FLAT WASHER 1-1/2" OD 2.0 EA
42. 15235 RED CLEAR LT-SQ (36" LEAD) 2.0 EA
43. 15234 AMBER CLEAR LT-SQ (36" LEAD) 2.0 EA
* 15832 1/4" FLAT WASHER (GALV) 4.0 EA
* 15375 1/4" LOCK WASHER 6.0 EA
* 15368 1/4" HEX NUT 6.0 EA
* 15237 WIRE CONNECTOR, SCOTCHLOCK 7.0 EA
* 15239 WIRE/BRAKE LINE GROMMET (11/16") 8.0 EA
* 15233 WIRE HARNESS 32' 1.0 EA
* 15232-P TRUNK CONNECTOR PIGTAIL 1.0 EA
* 1316 16-14 GA #10 RING-LP 1.0 EA
* 15298 #10-24 X 1" P. WAFER HD TEK SCREW 1.0 EA
* 10702 8"18LB, BLACK CABLE TIE 1.0 EA
* 15645 1/4" TOOTH LOCK WASHER 1.0 EA
* 15181 WIRE CLIP, STICK-ON 15.0 EA
BRAKE SYSTEM
Ref. #Part #DescriptionQuantity
* 16191 BRAKELINE 192"AG 1.0 EA
* 16185 BRAKELINE (49") 1.0 EA
* 16232 BRAKE HOSE (24") M/F 1.0 EA
* 15584 UNION, BRAKELINE 1.0 EA
* 16234 U-CLIP, BRAKELINE 1.0 EA
* 15295-Z BRAKELINE BRACKET (GALV) 1.0 EA
* 15579 BRAKE FLUID (DOT-3) 1.0 EA

2001 Trailers Page 14 out of 17 pages in chapter 20' TRAILERS



Copyright © 2001, US Marine. All rights reserved.